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No. 2023(X) 06185

CUSTOMER: Haoyang Environmental Co., Ltd

SAMPLES FOR TESTING

Name: 1.5mm double smooth HDPE geomembrane
Manufacturer: Haoyang Environmental Co., Ltd
Appearance: Black sheet

Thickness: 1.5mm

DATE OF RECEIPT:

ISSUE DATE:

\
DIRECTOR: fgyéx’o pla . CHECK: %gﬂ;@
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TESTING RESULTS
No. 2023(X) 06185
No. Test Items Requirements Results Test Methods
1 | Thickness, mm =1.5 1.55 CJ/T 234-2006 6.2
Thicl limit deviation,
p | Thickness Hmit JCCUEERE £0.15 0.10 | CJ/T234-2006 6.2
mm
Thickn
I e = 33 | CJ/T 2342006 6.2
deviation, %
Appearance quality
Straight isi
Cutting ends raight edge and no visible | o, | 7 234.2006 6.4
sawtooth
Repair of perforation point Not allowed Pass CJ/T 234-2006 6.4
M . hini
Mechanical (machigis No or not distinct Pass CJ/T 234-2006 6.4
scratches
Not more than 10 gelosises
4 I
per square meter, of which
the di ter i h
Gelosises ¢ diagiill R ore than [ | | CJ/T 234-2006 6.4
2.0mm; no gelosises
throughout the film
thickness ——
Bubbles and impurity Not allowed Pass ﬂ.‘,{\\(%.zg &ﬁh/ﬁg?ié ‘ 4
s d T IR B
Cracks, delamination, joints Not allowed Pass { %@J{“{% 34200664
and broken ends (& ‘ e
\\—7),1., Wb Ll b b L “:-::4‘_1 I
5 | Density, g/em? >0.939 0.9488 | i:ﬁwfmﬁ-@ﬁmﬂ%ﬁ&
IATAIAL A T ‘
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Vel
,)
No. 2023(X) 06185 0453
(CONTINUED FROM THE PREVIOUS PAGE)
No. Test Items Requirements Results Test Methods
o transversal =22 3.7 SlTess-alis
6 Tensile yield strength, 6.6
N/ CJ/T 234-2006
i longitudinal =22 29.7 6.6
) transversal =40 41.8 e L
7 Tensile break strength, 6.6
N/ L
i longitudinal =40 40.6 el 263: 0%
transversal =12 12 it 263:-2006
8 | Elongation at yield, % -
C 3
longitudinal =12 12 I 263: 2h0s
. transversal =700 796 CRET RS
9 Elongation at 6.6
break, % 234-2006
reats, 7o longitudinal =700 819 Ll 63 b .
(1[17234 20006
transversal =187 257 /
10 | Tear strength, N I
i 2006
longitudinal =187 25% %I
AN A fiéig\‘%;
11 | Puncture resistance, N =480

(CONTINUED ON THE NEXT PAGE)
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TESTING RESULTS

No. 2023(X) 06185
(CONTINUED FROM THE PREVIOUS PAGE)

No. Test Items Requirements Results Test Methods
Stress crack transversal =300 300;;;3:}?“ CJ;T 232;12_00: 2.91’
12 | resistance (NCTL), 300h without CJ/”II“’ l;34 21336 6.9/
h longitudinal =300 v e
failure Appendixes C
13 | Carbon black content, % 2.0~3.0 2.5 CJ/T;?:_2006

9 in

J/T 234-2
categories 1 | Category 1:8 CJ/T 234-2006

14 | Dispersion of carbon black, grade W and 1 MR Dory 222 6.11./
Appendixes D
category 3
15 | Oxidative inductive time, min =100 125 CJ/T(?:’:;_ZO%
Air-oven aging at 85°C
16 CJ/T 234-2006
Retention rate of oxidative inductive >s5 63.0 6.13
time after 90d, % i g
UV resist P T
resistance (F [542:3\4 2006
17 : e .
Retention rate of oxidative inductive >50 614
time after 1600h, % 3 - 7\
18 Water Valz)cr transmission, <1.0x10-13 3,4x%{]’ﬂ e M/T 23%2506
geem/(cm?es+Pa) e as H.Mu \\Hﬁxﬂlﬁ
(CONTINUED ON THE NEXT PAGE) \%@% 7 2% in h g\ /
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TESTING RESULTS

No. 2023(X) 06185
(CONTINUED FROM THE PREVIOUS PAGE)

No. Test [tems Requirements Results Test Methods
Pass
@8- than no specimen
19 | Brittleness temperature (-70°C) 25 out of 30 fI;ile d CJ/T 234-2006 6.17
specimens do
not fail)
transversal ) -0.10 CJ/T 234-2006 6.18
20 | Linear change, %
longitudinal +2 -0.45
Note: Test items 1~13, 15~20 were conducted at Tongzhou branch, test itém 34 v
Chaoyang branch. o ;
mr-‘; \JH}H ﬂi T'i' y |
\EUJ ?-Lf”-l i =
(THE PART BELOW IS BLANK) Mjk \ H 4 Y 4
.’of 104‘3’53/
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